REPLACEMENT KIT, REFLECTOR, 5004

#S-62-140867-1
Items included
Item Description Qty.
#114580-005 WASHER, FLAT, #4, SS. 4
#114580-011 WASHER, FLAT, #10, SS. 8
#114583-005 NUT, HEX, 4-40, SS. 8
#114583-011 NUT, HEX, 10-32, SS. 8
#114588-829 SCREW, PAN HD, PHIL, 10-32 x 1/2, SS. 8
#114592-869 STUD, FULLY THREADED, 4-40 x 1-1/2, SS. 4
#114593-121 SCREW, SOCKET HD, 6-32 x 5/16, SS. 4
#114593-164 SCREW, SOCKET HD, 10-32 x 1/2, SS. 8
#122076-333 WASHER, FLAT, #10, 18-8 SS, (.5 OD x 7/32 ID) 16
#122365 EPOXY PLATE 1
#130391-31 NUT, EYE, FORGED, M6 X 1 4
#130451-229 SCREW, HEX HD, M6 X 40, 316 SS 4
#136844-416 WASHER,BONDED SEALING,1/4,.275 IDX 3/4 OD,316 SS, 8
#140804 REFLECTOR MACHINING, 50 IN 1
#140805-1 CLIP, 50 IN. REFLECTOR, RH 2
#140805-2 CLIP, 50 IN. REFLECTOR, LH 2
#140821-1 SHIM, FEED, OUTER 49 IN REFLECTOR 1
#140822-1 SHIM, FEED, INNER 49 IN REFLECTOR 1
#48-207272-000 LOCTITE 243, 0.5 ML; RETAINING COMPOUND 1
Compatibility
Product information
REPLACEMENT KIT, REFLECTOR, 5004

Service actions